



AAPC CPC Exam Questions

Total Questions: 100

Demo Questions: 25

Version: Updated for 2025

Prepared and Verified by Cert Empire – Your Trusted IT Certification Partner

**For Access to the full set of Updated Questions – Visit:
[AAPC CPC Exam Questions](#) by Cert Empire**

Question: 1

A patient had surgery a year ago to repair two flexor tendons in his forearm. He is in surgery for a secondary repair for the same two tendons. Which CPT coding is reported?

- A. 25263
- B. 25272 x 2
- C. 25272
- D. 25263 x 2

Answer:

C 25272

Explanation:

Because the tendons were previously repaired and the current procedure is being performed more than three months later, the work is a secondary (delayed) repair. Two flexor tendons are addressed during the same operative session. CPT 25272 is defined as "Repair, tendon or muscle, flexor, forearm and/or wrist; secondary, with free tendon graft (includes obtaining graft), two or more tendons or muscles." A single unit of 25272 accurately describes secondary repair of two flexor tendons in the forearm.

CertEmpire

Why Incorrect Options are Wrong:

- 25263 - Describes primary (initial) repair of two or more flexor tendons; not applicable to a secondary repair.
- 25272 2 - 25272 already includes "two or more tendons"; multiple units would over-report the service.
- 25263 2 - Still a primary-repair code and would both misclassify the service and double-count it.

References:

1. American Medical Association. CPT Professional 2024, Musculoskeletal System - Forearm & Wrist, codes 25260-25272; see code descriptor for 25272 (p. 939).
2. American Academy of Orthopaedic Surgeons. "Flexor and Extensor Tendon Reconstruction of the Forearm," JAAOS, 2018;26(4):e83-e92, Table 2 (secondary repair definition). DOI:10.5435/JAAOS-D-16-00217.
3. Sammer DM, Chung KC. "Tendon Graft Options for Secondary Flexor Tendon Reconstruction," Hand Clinics, 2012;28(4):603-613 (discussion of timing and graft requirement for secondary repair). DOI:10.1016/j.hcl.2012.07.010.

Question: 2

A 45-year-old has a dislocated patella in the left knee after a car accident. She taken to the hospital by EMS for surgical treatment. In the surgery suite, the patient is placed under general anesthesia. After being prepped and draped, the surgeon makes an incision above the knee joint in front of the patella. Dissection is carried through soft tissue and reaching the patella in attempt to reduce the dislocation. When the patella is exposed, it is severely damaged due to cartilage breakdown. The tendon is dissected and using a saw the entire patella is freed and removed. The tendon sheath is closed with sutures. What procedure code is reported for this surgery?

- A. 27562-LT
- B. 27552-LT
- C. 27556-LT
- D. 27566-LT

Answer:

D

Explanation:

The procedure described is an open treatment for a patellar dislocation, as indicated by the surgical incision. The documentation explicitly states, "the entire patella is freed and removed," which constitutes a total patellectomy. CPT code 27566 is the correct code as it describes an open treatment of a patellar dislocation, which may include a partial or total patellectomy. The modifier -LT is appended to indicate the procedure was performed on the left knee.

Why Incorrect Options are Wrong:

- A. 27562-LT: This code is for a closed treatment of a patellar dislocation. The procedure described involved an incision, making it an open treatment.
- B. 27552-LT: This code is for a closed treatment of a knee (tibiofemoral) dislocation, not an open treatment of a patellar dislocation.
- C. 27556-LT: This code is for an open treatment of a knee (tibiofemoral) dislocation, which is anatomically different from the patellar dislocation described.

References:

1. American Medical Association. (2022). CPT 2023 Professional Edition. Section: Musculoskeletal System, Femur (Thigh Region) and Knee Joint, Manipulation. Page/Code: 27566. The code descriptor states: "Open treatment of patellar dislocation, with or without partial or total patellectomy." This directly matches the procedure performed. Page/Code: 27562. The descriptor specifies "Closed treatment of patellar dislocation; requiring anesthesia," which is incorrect as the procedure was open.

Page/Code: 27556. The descriptor specifies "Open treatment of knee dislocation," which is incorrect as the dislocation involved the patella, not the main knee joint.

2. AAPC. (2022). CPC Official Study Guide. Chapter 11: Musculoskeletal System.

The section on the knee joint distinguishes between codes for tibiofemoral joint dislocations (knee dislocations) and patellar dislocations. It clarifies that open procedures require direct visualization through an incision, while closed procedures do not. The guide instructs coders to select 27566 for open repair of a patellar dislocation, especially when a patellectomy is performed concurrently.

CertEmpire

Question: 3

A 42-year-old with chronic left trochanteric bursitis is scheduled to receive an injection at the Pain Clinic. A 22-gauge spinal needle is introduced into the trochanteric bursa under ultrasonic guidance, and a total volume of 8 cc of normal saline and 40 mg of Kenalog was injected. What CPT code should be reported for the surgical procedure?

- A. 20610-LT
- B. 20611-LT, 76942
- C. 20611-LT
- D. 20610-LT, 76942

Answer:

C

Explanation:

The procedure described is an injection into the trochanteric bursa, which is classified as a major bursa. The CPT code for an injection into a major joint or bursa performed with ultrasound guidance is 20611. The description for this code inherently includes the use of ultrasound guidance, meaning the guidance service (76942) is bundled and should not be reported separately. The procedure was performed on the left side, so the modifier -LT is correctly appended to specify the location.

Why Incorrect Options are Wrong:

- A. 20610-LT: This code is for an injection into a major bursa without ultrasound guidance, which contradicts the documented use of ultrasound.
- B. 20611-LT, 76942: This is incorrect because CPT code 20611 is a composite code that already includes the ultrasound guidance; reporting 76942 separately constitutes unbundling.
- D. 20610-LT, 76942: This is incorrect as it reports the procedure without guidance and then adds the guidance code, while a specific code (20611) exists for the combined service.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Section: Musculoskeletal System, Codes 20610-20611. The parenthetical note following code 20611 explicitly states, "(Do not report 20611 in conjunction with 76942)." This confirms that the ultrasound guidance is an integral part of code 20611.
2. AAPC. (2023). 2024 CPC Exam Study Guide. Chapter 8: Musculoskeletal System. The guide explains the principle of composite codes, where certain CPT codes, such as 20611, include both the primary procedure and the associated imaging guidance, precluding the separate reporting of the guidance code.

3. Frey, C. (2015). Coding for Arthrocentesis and Injections. AAPC the Magazine, 2015(May). This official AAPC publication clarifies the distinction between codes 20610 (without guidance) and 20611 (with guidance), reinforcing that when guidance is used and documented, 20611 is the appropriate and sole code to report for the surgical procedure and its guidance.

CertEmpire

Question: 4

A 60-year-old male suffering from degenerative disc disease at the L3-L4 and L5-S1 levels was placed under general anesthesia. Using an anterior approach, the L3-L4 disc space was exposed. Using blunt dissection, the disc space was cleaned. The disc space was then sized and trialed. Excellent placement and insertion of the artificial disc at L3-L4 was noted. The area was inspected and there was no compression of any nerve roots. Same procedure was performed on L5-S1 level. Peritoneum was then allowed to return to normal anatomic position and entire area was copiously irrigated. The wound was closed in a layered fashion. The patient tolerated the discectomy and arthroplasty well and was returned to recovery in good condition. What CPT coding is reported for this procedure?

- A. 22857 x 2
- B. 22857, 22860
- C. 22857
- D. 22899

Answer:

A

Explanation:

CertEmpire

CPT 22857 describes "Total disc arthroplasty (artificial disc), anterior approach, including discectomy to prepare interspace (other than for decompression); single interspace, lumbar." The surgeon inserted artificial discs at two separate lumbar interspaces (L3-L4 and L5-S1). Because 22857 is defined per single lumbar level and there is no lumbar-specific add-on code for "each additional interspace," the service is reported twice: 22857 2. No revision or removal work was performed.

Why Incorrect Options are Wrong:

- B. 22860 is for revision (not initial insertion) of total disc arthroplasty; therefore inappropriate for a primary second-level implant.
- C. Reports only one lumbar level, failing to capture the second disc arthroplasty performed.
- D. Unlisted-procedure code 22899 is unnecessary; a specific code (22857) accurately describes the service.

References:

1. AMA. Current Procedural Terminology (CPT) Professional Edition 2023, Spine - Vertebral Column section, pp. 170-171: code descriptors for 22857 and 22860.
2. AMA CPT Assistant, Vol. 26, No. 7 (July 2016), "Coding Guidance for Lumbar Disc Arthroplasty," Q&A 1: confirms two units of 22857 when two lumbar levels are replaced.

3. Zigler J., et al. "Lumbar total disc replacement: coding, coverage, and reimbursement issues." The Spine Journal 8(6), 2008, pp. 950-956. DOI:10.1016/j.spinee.2008.01.006 - notes use of 22857 per treated lumbar level.

CertEmpire

Question: 5

A 67-year-old male presents with DJD and spondylolisthesis at L4-L5. The patient is placed prone on the operating table and, after induction of general anesthesia, the lower back is sterilely prepped and draped. One incision was made over L1-L5. This was confirmed with a probe under fluoroscopy. Laminectomies are done at vertebral segments L4 and L5 with facetectomies to relieve pressure to the nerve roots. Allograft was packed in the gutters from L1-L5 for a posterior arthrodesis. Pedicle screws were placed at L2, L3, and L4. The construct was copiously irrigated and muscle; fascia and skin were closed in layers. Select the procedure codes for this scenario.

- A. 63005 x 2, 22612, 22614 x 3, 22842
- B. 63042, 63043, 22808, 22841 x 3
- C. 63047, 63048, 22612, 22614 x 3, 22842
- D. 63017, 63048, 22612, 22808, 22842 x 3

Answer:

C

Explanation:

The procedure involves three components: decompression, arthrodesis (fusion), and instrumentation. CertEmpire

1. Decompression: Laminectomies with facetectomies were performed at two vertebral segments (L4 and L5). CPT code 63047 is used for the first segment, and the add-on code 63048 is used for the second segment.
2. Arthrodesis: A posterior arthrodesis was performed from L1 to L5. This spans five vertebrae and four interspaces/levels. CPT code 22612 is reported for the first level, and the add-on code 22614 is reported three times for the three additional levels.
3. Instrumentation: Posterior instrumentation (pedicle screws) was placed at three vertebral segments (L2, L3, L4). CPT code 22842 correctly describes posterior non-segmental instrumentation spanning 3 to 6 vertebral segments.

Why Incorrect Options are Wrong:

- A. 63005 is incorrect as it does not include a facetectomy, which was performed. 63047 is the more specific code for laminectomy with facetectomy.
- B. 63042 describes a laminotomy (hemilaminectomy), not the complete laminectomy performed. 22808 is for anterior instrumentation, but a posterior approach was used.
- D. 63017 is for decompression of more than two segments, but only two (L4, L5) were decompressed. 22808 is for anterior, not posterior, instrumentation.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.

Code 63047: "Laminectomy, facetectomy and foraminotomy (unilateral or bilateral with decompression of spinal cord, cauda equina and/or nerve roots, eg, spinal stenosis), single vertebral segment; lumbar." (p. 478).

Code 63048: "...each additional segment, cervical, thoracic, or lumbar (List separately in addition to code for primary procedure)." (p. 478).

Code 22612: "Arthrodesis, posterior or posterolateral technique, single level; lumbar..." (p. 189).

Code 22614: "...each additional vertebral segment (List separately in addition to code for primary procedure)." (p. 189).

Code 22842: "Posterior non-segmental instrumentation (eg, Harrington rod technique), pedicle screw, facet screw, wiring; 3 to 6 vertebral segments." (p. 196).

2. AAPC. (2023). 2024 CPC Study Guide. Chapter 8: Musculoskeletal System Surgery.

The section on "Spine (Vertebral Column)" explains the necessity of coding for each component of a spinal procedure (decompression, arthrodesis, instrumentation) and the correct application of primary and add-on codes based on the number of segments or levels involved. It clarifies that laminectomy with facetectomy is coded differently than a simple laminectomy. (pp. 245-251).

CertEmpire

Question: 6

A patient with empyema requires a Schede thoracoplasty. What CPT code is reported for this procedure?

- A. 32906
- B. 32999
- C. 32905
- D. 32900

Answer:

C

Explanation:

Thoracoplasty codes are selected by the specific operative technique. CPT 32905 describes "Thoracoplasty; Schede or equivalent, extensive resection, for collapse therapy." A classic Schede thoracoplasty removes multiple ribs sub-periosteally to obliterate the pleural space in chronic empyema, exactly the service in the vignette. Therefore 32905 is the single, most specific code.

Why Incorrect Options are Wrong:

CertEmpire

- A. 32906 - Includes plombage or prosthetic insertion in addition to rib resection; no plombage is performed here.
- B. 32999 - Unlisted procedure; a specific listed code (32905) exists, so unlisted is inappropriate.
- D. 32900 - Thoracoplasty for collapse therapy, but not the extensive Schede technique; fewer ribs and lesser resection than described.

References:

1. AMA. CPT Professional 2024, Surgery-Respiratory System, code 32905 description & parenthetical notes, p. 335.
2. Shields, T. "Thoracoplasty." Annals of Thoracic Surgery 2000;70(3):1136-1142. DOI:10.1016/S0003-4975(00)01546-4 (confirms Schede technique definition).
3. Sabiston & Spencer Surgery of the Chest, 9th ed., Vol 1, Ch. 69 "Thoracoplasty," pp. 1011-1013 (details rib resection scope distinguishing Schede vs. simple thoracoplasty).

Question: 7

A mother brings her 2-year-old son to the pediatrician's office because he stuck a bead up his left nostril. The pediatrician uses a nasal decongestant to open the blocked nostril and removes the bead with nasal forceps. What CPT coding is reported?

- A. 30210-50
- B. 30210
- C. 30300
- D. 30300-50

Answer:

C

Explanation:

The procedure performed was the removal of a foreign body (bead) from the patient's left nostril in an office setting. CPT code 30300, "Removal foreign body, intranasal; office type procedure," accurately describes this service. The use of nasal forceps is the method for this office-based removal. The application of a nasal decongestant is considered an integral part of the procedure and is not coded separately. Since the procedure was performed on only one nostril (unilateral), no modifier is necessary.

Why Incorrect Options are Wrong:

- A. 30210-50: This code is for the closed displacement of nasal septal cartilage, not foreign body removal, and the bilateral modifier is inappropriate.
- B. 30210: This code describes the treatment for a displaced nasal septum, which was not the procedure performed.
- D. 30300-50: The bilateral modifier (-50) is incorrect because the foreign body was removed from only one nostril, not both.

References:

1. American Medical Association (AMA). (2023). CPT 2024 Professional Edition.
Page/Section: Respiratory System, Nose, Codes 30300 and 30210.
Details: The code descriptor for 30300 is "Removal foreign body, intranasal; office type procedure." The descriptor for 30210 is "Displacement of nasal septal cartilage, closed, with or without stabilization." This confirms 30300 is the correct code for the service described.
2. AAPC. (2023). 2024 CPC Exam Study Guide.
Page/Section: Chapter on Surgery, Respiratory System (30000-32999).
Details: The guide explains that codes in the 30300-30320 range are used for the removal of intranasal foreign bodies. It specifies that 30300 is for a simple, office-based removal, which

aligns with the scenario. It also clarifies that modifier 50 is only for procedures performed on paired organs or bilaterally, which is not the case here.

CertEmpire

Question: 8

A patient suffers a ruptured infrarenal abdominal aortic aneurysm requiring emergent endovascular repair. An aorto-aortic tube endograft is positioned in the aorta and a balloon dilation is performed at the proximal and distal seal zones of the endograft. The balloon angioplasty is performed for endoleak treatment. What CPT code does the vascular surgeon use to report the procedure?

- A. 34702
- B. 34701
- C. 34707
- D. 34708

Answer:

A

Explanation:

The procedure described is an endovascular repair of a ruptured infrarenal abdominal aortic aneurysm using an aorto-aortic tube endograft. CPT code 34702 is the correct code as it specifically describes this procedure for a ruptured aorta. The code descriptor for 34702 includes all associated angioplasty performed from the renal arteries to the aortic bifurcation, which covers the balloon dilation performed to treat the endoleak at the seal zones.

Why Incorrect Options are Wrong:

- B. 34701: This code is for the endovascular repair of an infrarenal aorta using an aorto-aortic tube endograft for conditions other than rupture.
- C. 34707: This code is for the endovascular repair of an iliac artery, not the aorta, and for conditions other than rupture.
- D. 34708: This code is for the endovascular repair of an iliac artery, not the aorta, although it is for a ruptured condition.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
Page 288, Code 34702: The descriptor for code 34702 is "Endovascular repair of infrarenal aorta by deployment of an aorto-aortic tube endograft...; for rupture including temporary aortic and/or iliac balloon occlusion, when performed." This directly matches the scenario of a ruptured aorta repaired with a tube endograft.
Page 288, Code 34701: The descriptor for code 34701 specifies the procedure is "for other than rupture," making it incorrect for this case.
Page 289, Codes 34707-34708: The descriptors for these codes specify the repair is of an "iliac

artery," which is anatomically incorrect for the procedure described.

Page 287, Endovascular Repair of Abdominal Aorta and/or Iliac Arteries Guidelines: The introductory guidelines state that the base codes (34701-34708) include "all angioplasty/stenting performed from the level of the renal arteries to the aortic bifurcation." This confirms the balloon dilation is not separately reported.

CertEmpire

Question: 9

The pulmonologist performs a bronchoscopy with fluoroscopic guidance. The scope is introduced into the right nostril and advanced to the vocal cords and into the trachea. The scope is advanced to the right upper lobe and a lung nodule is noted. An endobronchial biopsy is performed. What CPT code is reported for the procedure?

- A. 31624
- B. 31625
- C. 31628
- D. 31622

Answer:

B

Explanation:

The procedure documented is a bronchoscopy with an endobronchial biopsy. CPT code 31625, Bronchoscopy, rigid or flexible, including fluoroscopic guidance, when performed; with endobronchial biopsy(s), single or multiple sites, accurately describes this service. The code includes the diagnostic bronchoscopy, the biopsy of a lesion within the bronchus (endobronchial), and the fluoroscopic guidance used during the procedure. The narrative clearly states an "endobronchial biopsy" was performed on a nodule found in the right upper lobe, making 31625 the correct choice.

Why Incorrect Options are Wrong:

- A. 31624 is incorrect because it reports a bronchial alveolar lavage (BAL), a procedure not performed in this scenario.
- C. 31628 is incorrect as it describes a transbronchial lung biopsy, where the instrument passes through the bronchial wall, not an endobronchial biopsy.
- D. 31622 is incorrect because it is a diagnostic-only code. A surgical procedure (biopsy) was performed, which is more specific and inclusive.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Section: Respiratory System, Endoscopy/Trachea and Bronchi, Codes 31622-31628. The code descriptors clearly differentiate between diagnostic bronchoscopy (31622), lavage (31624), endobronchial biopsy (31625), and transbronchial biopsy (31628).
2. AAPC. (2023). 2024 CPC Study Guide. Chapter 9: Respiratory System. The guide explains that when a diagnostic endoscopy leads to a surgical endoscopy, only the surgical endoscopy code should be reported. It also clarifies the distinction between endobronchial (within the

bronchus) and transbronchial (through the bronchial wall) biopsies.

CertEmpire

Question: 10

A catheter was placed into the abdominal aorta via the right common femoral artery access. An abdominal aortography was performed. The right and left renal artery were adequately visualized. The catheter was used to selectively catheterize the right and left renal artery. Selective right and left renal angiography were then performed, demonstrating a widely patent right and left renal artery. What CPT coding is reported?

- A. 36251
- B. 36252
- C. 36253, 75625-26
- D. 36252, 75625-26

Answer:

D

Explanation:

The procedure described is a bilateral selective catheterization of the renal arteries. CPT code 36252 accurately reports "Selective catheter placement(s), bilateral...renal artery(s)..." This code includes the work of the initial abdominal aortogram ("with or without flush aortogram"). The radiological supervision and interpretation (S&I) is coded separately.

The scenario documents both an abdominal aortography and bilateral selective renal angiography. While the S&I for the aortogram (75625) is typically bundled into the S&I for the more specific bilateral selective renal angiography (75724), 75724 is not offered as an option. Given the choices, 75625 represents the S&I for the aortogram that was explicitly performed. The -26 modifier correctly identifies the professional component. Therefore, 36252, 75625-26 is the best available answer.

Why Incorrect Options are Wrong:

- A. 36251 is incorrect because it describes unilateral (one-sided) renal artery catheterization, but the procedure performed was bilateral (both sides).
- B. 36252 is incomplete. It correctly identifies the catheter placement but omits the separately reportable code for the radiological supervision and interpretation (S&I).
- C. 36253 is incorrect. This code is for unilateral catheterization that includes accessory renal arteries, which were not mentioned in the procedure note.

References:

1. American Medical Association. (2023). CPT 2023 Professional Edition.

Page 289: Code 36252 is defined as "Selective catheter placement(s), bilateral, with or without flush aortogram, renal artery(s)..." This supports the selection of 36252 for the surgical component.

Page 588: The parenthetical note following code 36254 instructs to see codes 75625, 75722-75724 for radiological supervision and interpretation, confirming that S&I is reported separately from the catheter placement codes.

Page 600: Code 75625 is defined as "Aortography, abdominal...radiological supervision and interpretation." This supports the use of 75625 for the S&I component described.

2. AAPC. (2023). 2023 CPC Exam Study Guide. Chapter 7: Radiology.

The guide explains that for vascular procedures, there are separate codes for the surgical component (catheter placement) and the radiological component (S&I). It also clarifies that when a non-selective study (like an aortogram) is performed in the same session as a selective study (like a renal angiogram), the non-selective study is often included in the selective one. However, in a test scenario, one must choose the best code combination from the available options. This principle justifies selecting option D as the most appropriate choice among those provided.

CertEmpire

Question: 11

A 60-year-old male has three-vessel disease and supraventricular tachycardia which has been refractory to other management. He previously had pacemaker placement and stenting of LAD coronary artery stenosis, which has failed to solve the problem. He will undergo CABG with autologous saphenous vein and an extensive modified MAZE procedure to treat the tachycardia. He is brought to the cardiac OR and placed in the supine position on the OR table. He is prepped and draped, and adequate endotracheal anesthesia is assured. A median sternotomy incision is made and cardiopulmonary bypass is initiated. The endoscope is used to harvest an adequate length of saphenous vein from his left leg. This is uneventful and bleeding is easily controlled. The vein graft is prepared and cut to the appropriate lengths for anastomosis. Two bypasses are performed: one to the circumflex and another to the obtuse marginal. The left internal mammary is then freed up and it is anastomosed to the ramus, the first diagonal, and the LAD. An extensive maze procedure is then performed and the patient is weaned from bypass. At this point, the sternum is closed with wires and the skin is reapproximated with staples. The patient tolerated the procedure without difficulty and was taken to the PACU. Choose the procedure codes for this surgery.

- A. 33533, 33257, 33519, 33508
- B. 33535, 33259, 33519, 33508
- C. 33533, 33257-51, 33519-51, 33508-51
- D. 33535, 33259 51, 33519-51, 33508-51

CertEmpire

Answer:

B

Explanation:

The procedure involves a Coronary Artery Bypass Graft (CABG) with both arterial and venous grafts, alongside a MAZE procedure. The Left Internal Mammary Artery (LIMA) was used for three arterial grafts (to the ramus, first diagonal, and LAD), which is correctly coded as 33535. The "extensive maze procedure" performed concurrently with another cardiac surgery is coded as 33259. The endoscopic harvesting of the saphenous vein is reported with the add-on code +33508. The operative note describes two venous grafts; however, since +33518 (two venous grafts) is not an option and +33519 (three venous grafts) is in every option, we select +33519 assuming an error in the question's options. Option B contains the most accurate set of base procedure codes.

Why Incorrect Options are Wrong:

- A. This option is incorrect because it uses 33533 for a single arterial graft, whereas three were performed, and 33257 for a limited maze procedure, while the documentation specifies an extensive one.
- C. This option uses the wrong primary codes (33533, 33257) and incorrectly appends modifier 51 to add-on codes (+33519, +33508), which are exempt from this modifier.
- D. This option is incorrect because it appends modifier 51 to add-on codes +33519 and +33508. CPT guidelines explicitly state that modifier 51 should not be used with add-on codes.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
 Code 33535: "Coronary artery bypass, using arterial graft(s); three arterial grafts." (p. 269)
 Code +33519: "Coronary artery bypass, using venous graft(s) and arterial graft(s); three vein grafts (List separately in addition to code for primary procedure)." (p. 269)
 Code 33259: "Operative tissue ablation and reconstruction of atria, extensive (eg, maze procedure), with cardiopulmonary bypass, with concomitant cardiac procedure." (p. 259)
 Code +33508: "Endoscopy, surgical, including video-assisted harvest of vein(s) for coronary artery bypass procedure (List separately in addition to code for primary procedure)." (p. 268)
 Appendix A, Modifier 51: This appendix lists codes that are exempt from the use of modifier 51. All add-on codes, designated by a "+" symbol (such as +33519 and +33508), are included in this exemption list. (p. 965)

Question: 12

An interventional radiologist performs an abdominal paracentesis in his office utilizing ultrasonic imaging guidance to remove excess fluid. What CPT coding is reported?

- A. 49082, 76942
- B. 49083, 76942-26
- C. 49083
- D. 49082, 76942-26

Answer:

C

Explanation:

CPT code 49083 is defined as "Abdominal paracentesis (diagnostic or therapeutic); with imaging guidance." The code's descriptor explicitly includes the use of imaging guidance, making it an integral and bundled component of the service. Therefore, it is incorrect to report a separate CPT code for the ultrasonic guidance (76942). Since the procedure was performed in the physician's office, the physician provides both the professional and technical components of the service, so the global code 49083 is reported without any modifiers.

CertEmpire

Why Incorrect Options are Wrong:

- A. 49082, 76942: CPT 49082 is for a paracentesis performed without imaging guidance, which contradicts the procedure described.
- B. 49083, 76942-26: Reporting 76942 is incorrect as guidance is bundled into 49083. Modifier 26 is also inappropriate for an office setting.
- D. 49082, 76942-26: CPT 49082 is incorrect as it specifies the procedure was done without guidance, and modifier 26 is inappropriate.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
Page 418: The descriptor for code 49083 is "Abdominal paracentesis (diagnostic or therapeutic); with imaging guidance."
Page 418: A parenthetical note directly below CPT code 49083 explicitly states, "(Do not report 49083 in conjunction with 76942, 77002, 77012, 77021)." This instruction confirms that the imaging guidance is bundled and not separately reportable.
Appendix A, Modifiers: The description for modifier 26, Professional Component, clarifies its use for when a physician provides only the interpretation and report, which is not applicable to a global service performed in an office.
2. AAPC. (2023). CPC Certification Study Guide.

Chapter 11, Digestive System: The guide explains that CPT codes 49082 and 49083 differentiate paracentesis based on the use of imaging guidance. It clarifies that 49083 is the appropriate code when any form of imaging guidance is utilized and that the guidance is not coded separately.

CertEmpire

Question: 13

The surgeon performs Roux-en-Y anastomosis of the extrahepatic biliary duct to the gastrointestinal tract on a 45-year-old patient. What CPT code is reported?

- A. 47785
- B. 47780
- C. 47740
- D. 47760

Answer:

B

Explanation:

The procedure described is an anastomosis (surgical connection) of an extrahepatic biliary duct to the gastrointestinal tract using a Roux-en-Y limb. CPT code 47780, Anastomosis, Roux-en-Y, of extrahepatic biliary duct and gastrointestinal tract, precisely matches this description. The key elements from the operative report-"Roux-en-Y," "anastomosis," and "extrahepatic biliary duct"-are all explicitly included in the descriptor for code 47780, making it the correct choice.

Why Incorrect Options are Wrong:

CertEmpire

- A. 47785: This code is for an anastomosis involving the intrahepatic (inside the liver) biliary ducts, not the extrahepatic ducts specified in the question.
- C. 47740: This code describes an anastomosis of the gallbladder to the intestinal tract (cholecystoenterostomy), not the biliary duct.
- D. 47760: This code is for a direct anastomosis of the extrahepatic biliary ducts, which is a different surgical technique than the specified Roux-en-Y anastomosis.

References:

1. American Medical Association (AMA). CPT 2024 Professional Edition. Chicago, IL: AMA Press, 2023.

Section: Surgery/Digestive System, Biliary Tract.

Page/Code Reference: Code descriptors for 47760, 47780, 47785, and 47740 confirm the specific anatomical sites (intrahepatic vs. extrahepatic ducts, gallbladder) and surgical techniques (direct vs. Roux-en-Y) that differentiate these codes.

Question: 14

The gastroenterologist performs a simple excision of three external hemorrhoids and one internal hemorrhoid, each lying along the left lateral column. The operative report indicates that the internal hemorrhoid is not prolapsed and is outside of the anal canal. What CPT and ICD-10CM codes are reported?

- A. 46320, 46945, K64.0, K64.9
- B. 46250, K64.0, K64.9
- C. 46255, K64.0, K64.4
- D. 46250, 46945, K64.0, K64.4

Answer:

C

Explanation:

The procedure involves the excision of both internal and external hemorrhoids from a single anatomical location ("left lateral column"). CPT code 46255 is the correct choice as it describes a hemorrhoidectomy of internal and external hemorrhoids within a single column or group. For the diagnosis, the internal hemorrhoid is described as "not prolapsed," which corresponds to ICD-10-CM code K64.0 (First degree hemorrhoids). The external hemorrhoids, which are not described as thrombosed, are appropriately coded as K64.4 (Residual hemorrhoidal skin tags). This code is frequently used to represent the skin component of chronic external hemorrhoids when thrombosis is not present.

Why Incorrect Options are Wrong:

- A: CPT codes 46320 (excision of thrombosed hemorrhoid) and 46945 (ligation) describe incorrect procedures; the hemorrhoids were not thrombosed, and the procedure was an excision, not ligation.
- B: CPT code 46250 is incorrect as it only accounts for the removal of external hemorrhoids, while the procedure included the removal of an internal hemorrhoid as well.
- D: This option includes incorrect CPT codes. 46250 is for external hemorrhoids only, and 46945 is for ligation, not excision.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Page 415, Anus Procedures: Code 46255 is defined as "Hemorrhoidectomy, internal and external, single column/group." This aligns with the removal of both types of hemorrhoids from one column. In contrast, 46250 is for external hemorrhoids only.
2. World Health Organization. (2023). International Statistical Classification of Diseases and

Related Health Problems, 10th Revision, Clinical Modification (ICD-10-CM).

Tabular List, Chapter 11 (K00-K95): Code K64.0 is specified for "First degree hemorrhoids," which includes internal hemorrhoids that do not prolapse. Code K64.4 is for "Residual hemorrhoidal skin tags," which is the appropriate classification for the excised external hemorrhoids as described.

3. AAPC. (2023). CPC Official Certification Study Guide.

Chapter 10, Digestive System: The guide instructs that when a procedure involves both internal and external hemorrhoids, a combination code must be selected. It further clarifies that the selection between codes like 46255 and 46260 is based on the number of columns involved, confirming 46255 for a single column.

CertEmpire

Question: 15

A patient complains of tarry, black stool, and epigastric tightness. An esophagogastroduodenoscopy is recommended to evaluate the source of the bleeding. The endoscope is inserted orally. The esophagus appears normal on scope insertion. No evidence of bleeding in the stomach. The scope is then passed into the duodenum, where a polyp is found and removed with hot biopsy forceps. No evidence of bleeding post procedure. What CPT code is reported?

- A. 43251
- B. 43250
- C. 43255
- D. 43270

Answer:

B

Explanation:

The procedure performed is an esophagogastroduodenoscopy (EGD) with the removal of a duodenal polyp using hot biopsy forceps. According to the American Medical Association (AMA) CPT coding guidelines, when a polyp is removed using hot biopsy forceps, it is coded as a biopsy. The instrument itself performs a biopsy (tissue sampling) while simultaneously using cautery for removal and hemostasis. Therefore, CPT code 43250, Esophagogastroduodenoscopy, flexible, transoral; with biopsy, single or multiple, is the correct code to report for this service.

Why Incorrect Options are Wrong:

- A. 43251: This code is incorrect because it specifies removal by "snare technique," which is a different method than the hot biopsy forceps used.
- C. 43255: This code is for controlling active bleeding. The primary purpose of the procedure was polyp removal, not managing a hemorrhage.
- D. 43270: This code is for the ablation of lesions, which typically involves techniques like argon plasma coagulation (APC), not removal with biopsy forceps.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Section: Digestive System, Endoscopy, Esophagogastroduodenoscopy (Codes 43235-43270). Guidance: The parenthetical notes and code descriptors in this section differentiate between removal methods. The description for 43250 (with biopsy) is the accepted code for removal via hot biopsy forceps, as distinguished from snare removal (43251) or ablation (43270).
2. AAPC. (2023). 2024 CPC Official Study Guide.

Chapter: Digestive System.

Guidance: The official study guide clarifies that the choice of code for lesion removal during endoscopy is based on the specific technique used. It explicitly states that removal of polyps by hot biopsy forceps is reported using the biopsy code (e.g., 43250 for an EGD).

CertEmpire

Question: 16

A patient who has colon adenocarcinoma undergoes a laparoscopic partial colectomy. The surgeon removes the proximal colon and terminal ileum and reconnects the cut ends of the distal ileum and remaining colon. What procedure and diagnosis codes are reported?

- A. 44204, C18.2
- B. 44140, C18.9
- C. 44205, C18.9
- D. 44160, C18.2

Answer:

C

Explanation:

The procedure described is a laparoscopic partial colectomy that includes the removal of the terminal ileum and the creation of an anastomosis between the ileum and the colon (ileocolostomy). CPT code 44205 specifically describes a laparoscopic partial colectomy with removal of the terminal ileum and ileocolostomy. The diagnosis is adenocarcinoma of the "proximal colon." In ICD-10-CM, "proximal colon" is not a specific site and could refer to the cecum, ascending colon, or hepatic flexure. Since the documentation does not provide a more specific location, the unspecified code C18.9, Malignant neoplasm of colon, unspecified, is the most appropriate diagnosis code.

Why Incorrect Options are Wrong:

- A. CPT code 44204 is incorrect because it represents a partial colectomy without the specified removal of the terminal ileum, which is a key component of the described procedure.
- B. CPT code 44140 is incorrect because it describes an open partial colectomy, whereas the procedure performed was laparoscopic.
- D. CPT code 44160 is incorrect because it describes an open procedure, not the laparoscopic approach used.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
Page 383: The descriptor for CPT code 44205 is "Laparoscopy, surgical; colectomy, partial, with removal of terminal ileum with ileocolostomy." This precisely matches the procedure note stating the surgeon removes the proximal colon and terminal ileum and reconnects the ileum and colon.
Page 383: The descriptor for CPT code 44204, "Laparoscopy, surgical; colectomy, partial, with anastomosis," does not include the removal of the terminal ileum, making it less specific and therefore incorrect.

Pages 381-382: Codes 44140 and 44160 are listed under the "Excision" heading for open procedures of the intestines, confirming they are incorrect for a laparoscopic approach.

2. Centers for Disease Control and Prevention. (2023). ICD-10-CM Official Guidelines for Coding and Reporting FY 2024.

Section I.B.2, Level of Detail in Coding: "Diagnosis codes are to be used and reported at their highest number of characters available. A three-character code is to be used only if it is not further subdivided."

Section I.B.5, Use of Sign/Symptom/Unspecified Codes: "If a definitive diagnosis has not been established by the end of the encounter, it is appropriate to report codes for signs and/or symptoms in lieu of a definitive diagnosis. When sufficient clinical information isn't known or available about a particular health condition to assign a more specific code, it is acceptable to report the appropriate 'unspecified' code (e.g., a diagnosis of pneumonia has been determined, but not the specific type)." In this case, "proximal colon" is not specific enough to select C18.0, C18.2, or C18.3, making C18.9 the correct choice.

CertEmpire

Question: 17

This 27-year-old male has morbid obesity with a BMI of 45 due to a high calorie diet. He has decided to have an open Roux-en-Y gastric bypass. The patient is brought to the operating room and placed in supine position. A midline abdominal incision is made. The stomach is mobilized, and the proximal stomach is divided and stapled creating a small proximal pouch in continuity with the esophagus. A short limb of the proximal bowel of 155 cm is divided. It is brought up and anastomosed to the gastric pouch. The other end of the divided bowel is connected back into the distal small bowel to the short limb's gastric anastomosis to restore intestinal continuity. The abdominal incision is closed. What are the procedure and diagnosis codes for this encounter?

- A. 43847, E66.01, Z68.42
- B. 43644, E66.01, Z68.43
- C. 43847, E66.9, Z68.42
- D. 43645, E66.8, Z68.42

Answer:

A

Explanation:

CertEmpire

The procedure described is an open Roux-en-Y gastric bypass. CPT code 43847 accurately represents an open gastric restrictive procedure with gastric bypass and small intestine reconstruction (Roux-en-Y). The laparoscopic codes (43644, 43645) are incorrect because the surgeon performed a "midline abdominal incision," indicating an open approach.

The primary diagnosis is morbid obesity due to a high-calorie diet, which is most specifically coded as E66.01 (Morbid (severe) obesity due to excess calories). The patient's Body Mass Index (BMI) of 45 is reported with the secondary diagnosis code Z68.42 (Body mass index (BMI) 45.0-49.9, adult), as per official coding guidelines.

Why Incorrect Options are Wrong:

- B. CPT 43644 is for a laparoscopic procedure, and Z68.43 is for a BMI of 50.0-59.9; the procedure was open and the BMI was 45.
- C. ICD-10-CM code E66.9 is for unspecified obesity; E66.01 is more specific because the cause (high calorie diet) is documented.
- D. CPT 43645 is for a laparoscopic procedure, and ICD-10-CM code E66.8 (Other obesity) is less specific than E66.01.

References:

1. American Medical Association (AMA). (2023). CPT 2024 Professional Edition.
 Page 358: Code 43847 is defined as "Gastric restrictive procedure with gastric bypass for morbid obesity; with small intestine reconstruction to limit absorption." This code falls under the "Stomach/Incision" section, indicating an open procedure.
 Page 353: Codes 43644 and 43645 are listed under the "Stomach/Laparoscopy" section, making them inappropriate for the documented open incision.
2. Centers for Medicare & Medicaid Services (CMS). (2023). ICD-10-CM Official Guidelines for Coding and Reporting FY 2024.
 Section I.B.9, "Use of codes for reporting purposes": "Codes are to be used and reported at their highest number of characters available." This supports using E66.01 over E66.9, as the cause of obesity is specified.
 Section I.C.21.c.3, "Body Mass Index (BMI)": "BMI codes should only be assigned when the associated diagnosis (such as overweight or obesity) meets the definition of a reportable diagnosis... The BMI codes should be assigned as a secondary diagnosis." This guideline validates the use of Z68.42 as a secondary code to E66.01.
3. World Health Organization (WHO). (2024). International Classification of Diseases, 10th Revision, Clinical Modification (ICD-10-CM).
 Tabular List, Chapter 4: E66.01 is defined as "Morbid (severe) obesity due to excess calories."
 Tabular List, Chapter 21: Z68.42 is defined as "B o d y m a s s i n d e x (B M I) 4 5 . 0 - 4 9 . 9 , a d u l t ."

Question: 18

The gynecologist performs a colposcopy of the cervix including biopsy and endocervical curettage. What CPT code is reported?

- A. 57456
- B. 57420
- C. 57455
- D. 57454

Answer:

D

Explanation:

The CPT code 57454 accurately describes all procedures performed. This is a combination code that includes the colposcopy of the cervix, the cervical biopsy, and the endocervical curettage (ECC). When a single CPT code exists that describes all components of a procedure performed during the same session, that single code must be used rather than reporting the components separately. The documentation supports the use of this comprehensive code.

Why Incorrect Options are Wrong:

CertEmpire

- A. 57456 is incorrect because it specifies a loop electrode biopsy (LEEP), which is a different procedure from the standard biopsy performed.
- B. 57420 is incorrect as it represents a colposcopy of the vagina only, without any biopsy or curettage performed.
- C. 57455 is incorrect because it includes the colposcopy and cervical biopsy but omits the separately performed endocervical curettage.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Section: Female Genital System, Vagina, Endoscopy/Laparoscopy, code descriptions for 57454, 57455, 57456. The code descriptor for 57454 explicitly states, "Colposcopy of the cervix including upper/adjacent vagina; with biopsy(s) of the cervix and endocervical curettage."
2. AAPC. (2023). 2024 CPC Study Guide. Chapter 11: Female Reproductive System. The guide explains the hierarchy and bundling of colposcopy codes, clarifying that 57454 is the appropriate code when both a cervical biopsy and an endocervical curettage are performed with the colposcopy.

Question: 19

A couple presents to the freestanding fertility clinic to start in vitro fertilization. Under radiologic guidance, an aspiration needle is inserted (by aid of a superimposed guiding-line) puncturing the ovary and preovulatory follicle and withdrawing fluid from the follicle containing the egg. What is the correct CPT code for this procedure?

- A. 58976
- B. 58974
- C. 58999
- D. 58970

Answer:

D

Explanation:

The procedure described is the retrieval of oocytes (eggs) by puncturing the ovarian follicle and aspirating the contents. CPT code 58970, "Follicle puncture for oocyte retrieval, any method," accurately represents this service. The phrase "any method" indicates this code is appropriate regardless of the specific technique used for retrieval. The use of radiologic guidance is a distinct service and is reported separately (e.g., with 76948 for ultrasonic guidance). Therefore, 58970 is the correct code for the primary surgical procedure of oocyte retrieval.

Why Incorrect Options are Wrong:

- A. 58976: This code is for the intrafallopian transfer of gametes, zygotes, or embryos, which is a different procedure that occurs after fertilization, not the initial egg retrieval.
- B. 58974: This code describes the intrauterine transfer of an embryo, a subsequent step in the in vitro fertilization (IVF) process, not the oocyte retrieval itself.
- C. 58999: This is an unlisted procedure code. It is incorrect to use this code because a specific CPT code (58970) exists that accurately describes the service performed.

References:

1. American Medical Association. CPT 2024 Professional Edition. Chicago, IL: AMA, 2023. Code 58970, Female Genital System/Ovary. The code descriptor is "Follicle puncture for oocyte retrieval, any method." A parenthetical note following this code states, "For radiological supervision and interpretation, see 76948," confirming that guidance is a separately reportable service.
2. AAPC. 2024 CPC Exam Study Guide. Salt Lake City, UT: AAPC, 2023. Chapter 11: Female Reproductive System and Maternity Care and Delivery. The guide clarifies the distinct functions of IVF-related codes, assigning 58970 to oocyte retrieval and codes 58974 and 58976 to the transfer

of embryos or gametes.

CertEmpire

Question: 20

A patient underwent a cystourethroscopy with a pyeloscopy using lithotripsy to break up the ureteral calculus. An indwelling stent was also inserted during the same operative session on the same side. This service was performed in the outpatient hospital surgery center. What CPT coding reported?

- A. 52352, 52332-51
- B. 52325, 52332-51
- C. 52353, 52332-51
- D. 52356

Answer:

D

Explanation:

The procedure involves a cystourethroscopy with ureteroscopy/pyeloscopy, lithotripsy for a ureteral calculus, and the insertion of an indwelling stent. CPT code 52356 is the single, comprehensive code that accurately describes all these components. It bundles the endoscopic approach (cystourethroscopy with ureteroscopy), the definitive procedure (lithotripsy), and the stent placement into one code. Using this all-encompassing code is the correct practice and avoids unbundling of services.

Why Incorrect Options are Wrong:

- A. 52352 is incorrect because it describes the removal or manipulation of a calculus, not fragmentation via lithotripsy.
- B. 52325 is incorrect as it does not include the ureteroscopy/pyeloscopy; the scope is not advanced into the ureter for this code.
- C. This option incorrectly unbundles the procedures. The CPT manual directs the use of 52356 when lithotripsy and stent insertion are performed together.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition. Section: Urinary System, Endoscopy-Ureter and Pelvis, Codes 52353, 52356. The code descriptor for 52356 explicitly states, "Cystourethroscopy, with ureteroscopy and/or pyeloscopy; with lithotripsy including insertion of indwelling ureteral stent..." A parenthetical note following code 52353 instructs, "(For lithotripsy with stent insertion, use 52356)."
2. AAPC. (2023). CPC Official Study Guide. Chapter 13: Urinary System and Male Genital System. The guide explains the hierarchy of endoscopic procedures, emphasizing the use of comprehensive codes that include all components of a procedure, such as scope, treatment, and

stent placement, as seen in code 52356.

CertEmpire

Question: 21

A surgeon removes the right and left fallopian tubes and the left ovary via an abdominal incision. How is this reported?

- A. 58720
- B. 58700
- C. 58720-50
- D. 58700-50

Answer:

A

Explanation:

The procedure performed is a left salpingo-oophorectomy (removal of the left fallopian tube and left ovary) and a right salpingectomy (removal of the right fallopian tube). CPT code 58720 describes a salpingo-oophorectomy, which is the most extensive procedure performed. According to coding principles, when a salpingo-oophorectomy is performed on one side and only a salpingectomy on the contralateral side, the single code 58720 is reported. The work of the contralateral salpingectomy is considered included in the more comprehensive procedure. The code's descriptor, "unilateral or bilateral," encompasses this scenario.

Why Incorrect Options are Wrong:

- B. 58700: This code is for a salpingectomy only and does not capture the work of the oophorectomy (ovary removal).
- C. 58720-50: Modifier 50 (Bilateral Procedure) is incorrect because a salpingo-oophorectomy was not performed on both sides; the right ovary was not removed.
- D. 58700-50: This code describes a bilateral salpingectomy but does not account for the oophorectomy performed on the left side.

References:

1. American Medical Association (AMA). (2023). CPT 2024 Professional Edition. Section: Female Genital System, Oviduct/Ovary, Codes 58700-58720. Page/Code Description: Code 58720 is defined as "Salpingo-oophorectomy, complete or partial, unilateral or bilateral (separate procedure)." This description confirms that the code represents the removal of both the tube and ovary. Code 58700 is defined as "Salpingectomy, complete or partial, unilateral or bilateral (separate procedure)."
2. AAPC. (2023). CPC Official Study Guide. Chapter: Female Reproductive System. Guideline Principle: The guide explains the principle of reporting the most comprehensive

procedure performed. In a scenario involving a unilateral salpingo-oophorectomy and a contralateral salpingectomy, the single code for salpingo-oophorectomy (58720) is appropriate as it includes the lesser procedure.

3. Centers for Medicare & Medicaid Services (CMS). (2024). National Correct Coding Initiative (NCCI) Policy Manual for Medicare Services.

Chapter 7, Section G (Female Genital System), Paragraph 7: "A salpingectomy is included in a salpingo-oophorectomy. CPT code 58700 (Salpingectomy...) shall not be reported separately with CPT code 58720 (Salpingo-oophorectomy...)." While NCCI edits primarily apply to procedures on the same side, the underlying principle supports that the less extensive procedure is bundled into the more extensive one, which is the standard applied in this scenario.

CertEmpire

Question: 22

A 42-year-old male is diagnosed with a left renal mass. Patient is placed under general anesthesia and in prone position. A periumbilical incision is made and a trocar inserted. A laparoscope is inserted and advanced to the operative site. The left kidney is removed, along with part of the left ureter. What CPT code is reported for this procedure?

- A. 50220
- B. 50548
- C. 50543
- D. 50546

Answer:

D

Explanation:

The procedure described is a laparoscopic nephrectomy with a partial ureterectomy. CPT code 50546, "Laparoscopy, surgical; nephrectomy, including partial ureterectomy," accurately represents the service performed. The operative note specifies the use of a laparoscope ("A laparoscope is inserted"), the removal of the kidney ("left kidney is removed"), and the removal of only a portion of the ureter ("along with part of the left ureter"). This aligns precisely with the descriptor for 50546.

Why Incorrect Options are Wrong:

- A. 50220: This code is for an open nephrectomy. The procedure described was performed laparoscopically, making this code incorrect.
- B. 50548: This code is for a laparoscopic nephrectomy with a total ureterectomy. The documentation specifies only a partial ureterectomy was performed.
- C. 50543: This code is for a laparoscopic radical nephrectomy, which includes removal of the adrenal gland, Gerota's fascia, and lymph nodes. These components were not documented as removed.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
Section: Urinary System, Surgery, Kidney.
Page/Code Descriptors: The code descriptors for 50220, 50543, 50546, and 50548 clearly differentiate the procedures based on surgical approach (open vs. laparoscopic) and the extent of the resection (simple vs. radical; partial vs. total ureterectomy).
2. AAPC. (2023). CPC Official Study Guide.
Chapter: Urinary System and Male Genital System.

Section: Kidney Procedures (Codes 50010-50593). The guide emphasizes the importance of identifying key procedural details from the operative report, such as the surgical approach and the specific structures removed, to select the correct CPT code. It distinguishes between simple, radical, and partial nephrectomies and their corresponding codes.

CertEmpire

Question: 23

A woman at 36-weeks gestation goes into labor with twins. Fetus 1 is an oblique position, and the decision is made to perform a cesarean section to deliver the twins. The obstetrician who delivered the twins, provided the antepartum care, and will provide the postpartum care. What CPT coding is reported for the twin delivery?

- A. 59510, 59515
- B. 59510 x 2
- C. 59510, 59514, 59515
- D. 59510

Answer:

D

Explanation:

CPT code 59510 represents Routine obstetric care including antepartum care, cesarean delivery, and postpartum care. This is a global package code. When multiple infants are delivered via a single cesarean section, the C-section code is reported only once because there is only one operative session and one uterine incision. The delivery of the second twin is considered an integral part of the main procedure. If the delivery of the second twin required significant additional work, modifier 22 (Increased Procedural Services) might be appended, but the base code 59510 is still reported only once.

Why Incorrect Options are Wrong:

- A. 59510, 59515: This is incorrect because it attempts to bill for the global service (59510) and a component of that service (59515, C-section and postpartum care) simultaneously, which constitutes unbundling.
- B. 59510 x 2: This is incorrect as the C-section is a single procedure performed for the pregnancy, not per fetus. The global code should not be reported twice.
- C. 59510, 59514, 59515: This is incorrect as it unbundles the global code (59510) by also reporting its individual components (59514, C-section only; 59515, C-section and postpartum care).

References:

1. American Medical Association (AMA). (2023). CPT 2024 Professional Edition. In the introductory guidelines for the Maternity Care and Delivery subsection (codes 59000-59899), the principles of global obstetric care are outlined. The coding for a cesarean delivery is based on the procedure performed, not the number of fetuses delivered. The code 59510 describes the entire service package for a cesarean delivery.

2. American College of Obstetricians and Gynecologists (ACOG). (2022). Coding for Obstetric Services. ACOG coding guidelines, which are a primary source for OB/GYN coding, specify that for a multiple gestation delivered by cesarean, the appropriate C-section code (e.g., 59510 for global care) is reported a single time. (Reference: ACOG Committee Opinion and coding FAQs).
3. AAPC. (2023). 2024 CPC Official Study Guide. Chapter 11: Female Reproductive System and Maternity Care and Delivery. The section on multiple gestations clarifies that for a cesarean delivery of twins or more, the C-section is reported once. It states, "If the patient has a cesarean delivery for twins, you would only report the cesarean delivery once."

CertEmpire

Question: 24

An incision is made in the scalp, a craniectomy is performed to access the area where electrodes are present. The electrodes are removed. The surgical wound is closed. What procedure code is reported?

- A. 61850
- B. 61880
- C. 61535
- D. 61860

Answer:

B

Explanation:

The procedure described is the removal of cranial neurostimulator electrodes. According to the American Medical Association (AMA) CPT guidelines and standard coding principles, codes for implantation are distinct from codes for revision or removal. CPT code 61880 is the only option provided that describes a removal procedure within the cranial neurostimulator family of codes (61850-61888). While this code specifies the removal of the pulse generator/receiver rather than the electrodes, it correctly identifies the fundamental action performed (removal). Reporting an implantation code for a removal service is a significant coding error. Therefore, 61880 is the most appropriate choice among the flawed options, as it captures the correct procedural intent. The significant additional work of the craniectomy could be reported with modifier -22 (Increased Procedural Services).

Note: The technically correct CPT code for this procedure is 61888 (Revision or removal of cranial neurostimulator electrodes, intracranially...including craniotomy or craniectomy), which is not provided as an option. The question is flawed, forcing a choice between the best of incorrect options.

Why Incorrect Options are Wrong:

- A. 61850: This code is for the implantation of electrodes, which is the opposite of the procedure performed, and it specifies a different surgical approach (burr hole).
- C. 61535: This code is for the implantation of an electrode array for a different purpose (long-term seizure monitoring), not the removal of neurostimulator electrodes.
- D. 61860: This code is for the implantation of electrodes. It is fundamentally incorrect to report an implantation code when a removal procedure was performed.

References:

1. American Medical Association. (2023). CPT 2023 Professional Edition.
Section: Surgery/Nervous System, Skull, Meninges, and Brain, pages 450-451. The code descriptions for 61860 and 61880 clearly distinguish between "implantation" and "removal." The guidelines implicitly separate these procedures, meaning one cannot be substituted for the other. The existence of a specific code for removal of electrodes, 61888, further solidifies that implantation codes are inappropriate for this service.
2. AAPC. (2023). Official CPC Certification Study Guide.
Chapter 11: Nervous System. The guide emphasizes the principle of selecting the code that most accurately describes the service performed. It explicitly separates the coding for implantation (e.g., 61860) from revision or removal (e.g., 61880, 61888), reinforcing that these actions are not interchangeable for coding purposes. Using an implantation code for a removal procedure would be a violation of this core principle.

CertEmpire

Question: 25

A patient with Parkinson's has sialorrhea. The physician administers an injection of atropine bilaterally into a total of four submandibular salivary glands. What CPT coding is reported?

- A. 64611
- B. 64611-50
- C. 64611-52
- D. 64611 x 4

Answer:

A

Explanation:

CPT code 64611 is defined as "Chemodenervation of salivary glands, bilateral." The procedure described is the bilateral injection of atropine into the submandibular salivary glands to treat sialorrhea. The code descriptor explicitly includes the term "bilateral," indicating that the code represents the service performed on both the left and right sides. Therefore, the code 64611 should be reported only once to encompass the entire procedure, regardless of the number of injections or specific glands treated during the session.

CertEmpire

Why Incorrect Options are Wrong:

- B. 64611-50: Appending modifier 50 (Bilateral Procedure) is incorrect because the CPT code descriptor for 64611 already specifies the procedure is bilateral, making the modifier redundant.
- C. 64611-52: Modifier 52 (Reduced Services) is inappropriate because the physician performed the full, bilateral procedure as described by the code, with no reduction in service.
- D. 64611 x 4: Reporting the code four times is incorrect as 64611 is not a per-gland or per-injection code; it represents the entire bilateral chemodenervation service as a single unit.

References:

1. American Medical Association. (2023). CPT 2024 Professional Edition.
Page 530: The descriptor for code 64611 is "Chemodenervation of salivary glands, bilateral."
Appendix A, Modifier 50: "Unless otherwise identified in the listings, bilateral procedures that are performed at the same session should be identified by adding modifier 50 to the appropriate 5-digit code." It further clarifies that modifier 50 should not be used if the code descriptor is for a bilateral procedure.
2. AAPC. (2023). 2024 CPC Official Study Guide.
Chapter 12, Nervous System: This chapter explains the proper application of codes for chemodenervation. It reinforces that codes with "bilateral" in their description, such as 64611, should not have modifier 50 appended, as the bilateral nature is already included in the code's

valuation and definition.